

## Summary of Drug Limitations

Abilify tablets	Maximum of 1 tablet per day
Abilify 1mg/ml solution	Maximum of 5ml per day
Accolate tablets	Maximum of 3 tablets per day
Actimmune	Maximum of 6ml every 27 days
Actonel 30mg tablets	Maximum of 60 tablets every 120 days
Actonel Weekly	Maximum of 4 tablets every 27 days
Adeks chew	Ages 4 – 10 = 1 bottle every 60 days; ages >10 = 1 bottle every 30 days
Aerochamber with mask	Ages 2 – 5; maximum of 2 every 365 days
Aerochamber inhaler	Ages 6 – 10; maximum of 2 every 365 days
Aerochamber with mask (small)	Maximum age 2; maximum of 2 every 365 days
Albuterol Inhaler and refill	Maximum of 34g (2 inhalers) every 27 days
Aloxi 0.25mg/5 ml vial	Maximum of 40ml every 27 days and 540.93ml every 365 days
Alphagan P drops	Maximum of 10ml every 27 days
Altabax ointment	Maximum of 5 g every 30 days
Amaryl 4mg tablet	Maximum of 2 tablets per day
Alupent inhaler	Maximum of 28g (2inhalers) every 27 days
Amerge 1mg and 2.5mg tablets	Maximum of 9 tablets every 28 days and 117.53 tablets every 365 days
Amitiza 8mcg	Minimum age 21 and maximum quantity per fill = 60 tablets
Amitiza 24mcg	Minimum age 21, limited to males and females $\geq 50$ years of age, quantity per fill = 60
Analgesic, narcotics	Maximum days supply = 30
Antitussive, non-narcotic	Maximum age = 21
Anzemet 50mg and 100mg tablet	Maximum of 8 tablets every 27 days and 108.41 tablets every 365 days
Anzemet 12.5mg carpject and vial	Maximum of 5ml every 27 days and 67.89 ml every 365 days
Anzemet 20mg/ml vial	Maximum of 40ml every 27 days and 540.93ml every 365 days
Aquadeks Pediatric Solution	Ages 0 – 1 = 1 bottle every 60 days; Ages 2 – 3 = 1 bottle every 30 days
Aquadeks Softgel	Ages 4 – 10 = 1 bottle every 60 days; Ages >10 = 1 bottle every 30 days
Aricept	Minimum age = 18
Arimidex	Female gender only
Asmanex inhaler	Maximum of 0.24g (1inhaler) per fill

## Summary of Drug Limitations

Atrovent inhaler	Maximum of 29.4g (2 inhalers) every 27 days
Atrovent Nasal Spray 0.03%	Maximum of 60ml every 27 days(2 bottles)
Atrovent Nasal Spray 0.06%	Maximum of 30ml every 27 days(2 bottles)
Atypical Antipsychotics	Minimum age limit = 6
Avonex	Maximum of 4 units (1 box) per fill
Axert 6.25mg and 12.5mg	Maximum of 6 tablets every 27 days and 81.40 tablets every 365 days
Azmacort inhaler	Maximum of 40g (2 inhalers)every 27 days
Bactroban cream	Maximum of 60g every 27 days
Bactroban Nasal ointment	Maximum of 10g (1box) every 27 days
Beclomethasone Dipropionate Inhaler	Maximum of 33.6g (2inhalers)every 27 days
Blephamide drops	Maximum of 10ml every 27 days
Blephamide S.O.P. ointment	Maximum of 3.5g every 27 days
Butorphanol Nasal Spray	Maximum of 2.5ml (1 canister) every 27 days
Cancidas 50mg	Maximum of 13 vials every 27 days
Cancidas 70mg	Maximum of 1 vial every 27 days
Catapres-TTS patches	Maximum of 8 patches every 30 days
Ceftriaxone	Maximum of 2 vials per day
Cefzil tablets	Maximum of 4 tablets per day
Cefzil suspension 250mg/5ml	Maximum of 20ml per day
Celexa solution 10mg/5ml	Maximum of 30ml per day
Cephalexin suspension 250mg/5ml	Maximum of 80ml per day
Chloral Hydrate Solution	Maximum days supply = 30; maximum quantity per fill = 450ml; maximum daily dose = 15ml
Ciprofloxacin eye ointment	Maximum quantity per fill = 3.5g
Ciprofloxacin 500mg tablet	Maximum of 4 tablets per day
Cognex	Minimum age = 18
Combivent inhaler	Maximum of 30g (2inhalers) every 27 days
Comtan tablets	Maximum of 8 tablets per day
Condylox gel	Maximum quantity per fill = 3.5g
Copaxone	Maximum of 1 kit every 27 days
Cosopt drops	Maximum of 10ml every 27 days
Coumadin tablets	Maximum of 4 tablets per day
Darvocet N-100	Maximum of 6 tablets per day
Depo-Estradiol	Maximum days supply = 90
Depo-Provera	Maximum of 1 unit every 81 days
Diastat	Maximum of 5 kits every 25 days
Diuril IV	Maximum quantity per fill = 4 vials
Diuril solution 250mg/5ml	Maximum age = 5

## Summary of Drug Limitations

Dostinex	Maximum of 16 tablets every 30 days
Duragesic Patches	Maximum of 10 patches every 30 days
Emend 80mg	Maximum of 6 tablets every 28 days; 78.48 tablets every 365 days
Emend 125mg	Maximum of 3 tablets every 28 days; 39.42 tablets every 365 days
Emend Trifold	Maximum of 9 tablets every 28 days; 117.53 tablets every 365 days
Emla cream	Maximum of 30g every 27 days; maximum quantity per fill = 30g
Emla cream with Tegaderm dressing	Maximum of 10g every 27 days
Emla Discs	Maximum quantity per fill = 2 discs
Enbrel 25mg/ kit	Maximum of 2 kits every 27 days
Enbrel 25mg/0.5ml syringe	Maximum of 4ml every 27 days
Enbrel 50mg/ml and sureclick	Maximum of 7.84ml every 27 days
Estradiol valerate	Maximum days supply = 50
Estrogel	Maximum days supply = 64
Exelon	Minimum age = 18
Factive tablets	Maximum of 7 tablets every 27 days
Felbatol 400mg	Maximum of 5 tablets per day; 1825 tablets every year
Felbatol 600mg	Maximum of 6 tablets per day; 2190 tablets every year
Felbatol 600mg/5ml suspension	Maximum of 30ml per day; 10950ml every year
Fioricet with codeine	Maximum of 12 tablets per day
Flovent HFA inhalers	Maximum of 2 inhalers every 27 days
Flunisolide nasal spray	Maximum of 25ml every 27 days
Fluoride ion/vit A, C, D drops	Maximum quantity per fill = 50ml
Fluticasone nasal spray	Maximum of 16g every 27 days
Foradil Aerolizer 12mcg cap	Maximum of 2 capsules per day
Forteo	Maximum of 1 kit every 28 days
Frova	Maximum of 9 tablets per 28 days; 117.53 tablets every 365 days
Gabitril 2mg and 12mg tablets	Maximum of 4 tablet per day; 1460 tablets every year
Gabitril 4mg	Maximum of 8 tablets per day; 2920 tablets every year
Gabitril 16mg	Maximum of 3 tablets per day; 1095 tablets every year
Geodon	Maximum of 2 capsules per day
Glucagon Kit	Maximum quantity per fill = 1

## Summary of Drug Limitations

Golytely, Colyte, Nulytely	Maximum quantity per fill = 4000ml ; maximum of 4000ml per day
Guaifenesin/Codeine syrup	Maximum age = 21
H2RAs, Acid reducers	Maximum of 2 tablets/capsules per day
Helidac	Maximum of 1 prescription every 365 days; maximum quantity per fill = 56 tablets; maximum of 4 tablets per day
Hyperrho	1 Prescription every 365 days
Imitrex 25mg, 50mg and 100mg tablets	Maximum of 9 tablets every 28 days; 117.53 tablets every 365 days
Imitrex 6mg/0.5ml kit/vial	Maximum of 3ml every 28 days; 39.42ml every 365 days
Imitrex nasal spray	Maximum of 6 units every 28 days; 78.48 units every 365 days
Infergen 9mcg/0.3ml syringe/vial	Maximum of 3.6ml every 28 days; 47.09ml every 365 days
Infergen 15mcg/0.5 ml syringe/vial	Maximum of 6ml every 28 days; 78.48ml every 365 days
Influenza vaccine	Maximum of 2 prescriptions every 365 days; Maximum quantity per fill = 1
Insulins	Maximum of 100ml every 27 days
Intal inhaler	Maximum of 8.1g(1 inhaler) every 27 days
Ketorolac tablets/injection	Maximum days supply = 3; Maximum days of therapy is 30 days per 180 day; maximum of 4 tablets or 4ml per day
Klonopin 0.125mg – 1mg	Maximum of 3 tablets/wafers per day; 1095 tablets/wafers every year
Klonopin 2mg	Maximum 10 tablets/wafers per day; 3650 tablets/wafers every year
Kytril 1mg tablet and 1mg/ml vial	Maximum of 8 tablets/ml every 27 days; 67.89 tablets/ml every 365 days
Kytril 2mg/10ml solution	Maximum of 40ml every 27 days; 1081.5ml every 365 days
Lactulose	Maximum of 1920ml every 30 days
Lamisil	Maximum of 84 tablets every 365 days; maximum of 1 tablet per day
Lexapro solution 5mg/5ml	Maximum of 20ml per day
Lidazone	Maximum of 98g every 7 days
Loratadine tablets	Maximum of 1 tablet per day
Lorcet 10/650	Maximum of 6 tablets per day
Lorcet HD 5/500	Maximum of 8 capsules per day
Lorcet Plus	Maximum of 6 tablets per day
Lortab	Maximum of 8 tablets per day

## Summary of Drug Limitations

Lotrisone Lotion	Maximum of 60ml every 27 days
Lovenox syringes	Maximum of 2 syringes per day
Lunelle	Maximum of 0.5ml every 27 days
Lupron Depot 11.25mg, 22.5mg	Maximum days supply = 84; Maximum of 1 kit every 84 days; Maximum quantity per fill = 1
Lupron Depot 30mg	Maximum days supply = 118; Maximum of 1 kit every 118 days; Maximum quantity per fill = 1
Lupron Depot monthly 3.75mg, 7.5mg	Maximum of 1 kit every 28 days; Maximum quantity per fill = 1
Lupron Depot Ped 7.5mg, 11.25mg, 15mg	Maximum of 2 kits every 24 days
Maxair autohaler	Maximum of 28g (2inhalers) every 27 days
Maxalt 5mg, 10mg, 5mgMLT, 10mgMLT	Maximum of 12 tablets every 28 days; 156.59 tablets every 365 days
Metformin 500mg/ 500mgXR	Maximum of 5 tablets per day
Metformin 750mg	Maximum of 3.5 tablets per day
Metformin 850mg	Maximum of 3 tablets per day
Metformin 1000	Maximum of 2.5 tablets per day
Metrogel Vaginal	Female gender only
Metronidazole ER 750mg	Female gender only; maximum quantity per fill = 12; Maximum days supply = 10
Miacalcin/Fortical	Maximum of 3.7ml every 25 days; minimum age = 34
Miralax 255g powder	Maximum age = 21
Mirena	Maximum of 1 unit every 365 days
Mucolytics	Maximum age = 21
Mupirocin ointment	Maximum of 44g every 27 days
Namenda	Minimum age = 18
Nasacort AQ	Maximum of 16.5g every 27 days
Nascobal nasal gel	Maximum of 2.3ml (1bottle) every 28 days
Nasonex	Maximum of 17g every 27 days
Nitroglycerin Patches	Maximum of 1 patch per day
Nitroglycerin SL tablets	Maximum of 16 tablets per day
Norvir capsules/solution	Maximum days supply = 60
Oral contraceptives	Female gender only; Maximum of 1 tablet per day; Minimum age = 12
Ovide	Maximum of 2 bottles every 60 days
Oxandrin	Maximum of 8 tablets per day
Oxytrol Patch	Maximum of 8 patches every 27 days
Paragard T 380-A	Maximum quantity per fill = 1

## Summary of Drug Limitations

Pediatric Vitamin Preparations	Maximum age = 13; maximum of 1 tablet per day
Peganone	Maximum of 12 tablets per day; 4380 tablets per year
Pegasys	Maximum of 1 kit every 27 days
Percocet 2.5/325, 5/325	Maximum of 12 tablets per day
Percocet 7.5/500, 7.5/325	Maximum of 8 tablets per day
Percocet 10/650, 10/325	Maximum of 6 tablets per day
Phenytek 200mg	Maximum of 3 capsules per day; 1095 capsules per year
Phenytek 300mg	Maximum of 2 capsules per day; 730 capsules per year
Plan B	Maximum of 2 tablets every 30 days
Pneumococcal vaccine	Maximum of 1 prescription every 700 days
Premarin Vaginal	Maximum quantity per fill = 42.5g
Premphase	Female Gender only; Maximum of 1 tablet per day
Prempro	Female Gender only; Maximum of 1 tablet per day
Prevacid Solutabs	Maximum age = 11
Prevident cream	Maximum quantity per fill = 51g
Primaxin IM 500mg	Maximum of 3 vials per day
Primaxin IM 750mg	Maximum of 2 vials per day
Primaxin IV 500mg	Maximum of 8 vials per day
Primaxin IV 250mg	Maximum of 16 vials per day
Proton Pump Inhibitors, Gastric Acid Reducers	Maximum of 2 tablets/capsules per day
Prozac Weekly	Maximum of 4 capsules every 27 days
Pulmicort Flexhaler	Maximum of 1 inhaler every 24 days
Pulmicort Respules	Maximum age = 9
Pulmozyme	Maximum age = 65; maximum quantity per fill = 150 ampules; maximum of 2 ampules per day
Ranitidine Bismuth Citrate (Tritec)	Maximum days supply = 28; maximum quantity per fill = 56 tablets; maximum of 2 tablets per day
Razadyne	Minimum age = 18
Rebetron	Maximum quantity per fill = 1 kit
Regranex Gel	Maximum of 140g every 365 days; Maximum quantity per fill = 15g
Relenza	Maximum of 3 prescriptions every 365 days; maximum quantity per fill = 20g; minimum age = 6

## Summary of Drug Limitations

Relpax	Maximum of 6 tablets every 28 days; 78.48 tablets every 365 days
Rhinocort AQ	Maximum of 8.6g every 27 days
Rho (D) Immune Globulin	Female gender only; maximum of 4 prescriptions every 365 days
Risperdal Consta	Maximum of 2 boxes every 28 days
Risperdal Solution	Maximum days supply = 60
Seasonale/Seasonique	Maximum days supply = 91
Sedative-Hypnotics, non-barbituate	Maximum of 45 tablets/capsules every 25 days
Serevent Diskus	Maximum of 2 inhalers every 27 days; Maximum of 2 doses per day
Seroquel 25mg	Maximum of 12 tablets per day
Singulair	Maximum of 1 tablet per day; 10 mg = minimum age – 15 years; 5 mg = ages 6 – 14 years; 4 mg chew = ages 2 – 5 years; 4 mg granules = ages 6 months – 5 years
Smoking Deterrents	Minimum age = 18; 84 days of therapy every 365 days
Sodium Fluoride Drops	Maximum days supply = 50
SSRIs	Maximum of 2 tablets per day
Source CF chew	Age 4 – 8 = 1 bottle every 90 days
Source CF Pediatric Drops	Ages 0 – 1 = 1 bottle every 60 days; Ages 2 – 3 = 1 bottle every 30 days
Source CF Softgel	Minimum age = 10; Maximum of 1 bottle every 30 days
Statins	Maximum of 2 tablets per day
Symbyax	Maximum of 1 capsule per day; minimum age = 6
Synagis	Maximum age = 2
Tamiflu capsules/suspension	Maximum of 2 prescriptions every 365 days; Maximum of 2 capsules per day; maximum age = 18
Taxol	Maximum of 1 prescription every 14 days
Tazorac	Maximum of 30g every 29 days
Tegretol XR 100mg, 200mg, 400mg	Maximum of 4 tablets per day; 1460 tablets every year
Terazol 3 cream	Maximum quantity per fill = 20g
Terazol 3 suppository	Maximum quantity per fill = 3
Terazol 7 cream	Maximum quantity per fill = 45g
Timolol drops	Maximum of 15ml every 27 days
Tobramycin drops	Maximum of 10ml every 27 days

## Summary of Drug Limitations

Topamax 25mg, 50mg, 100mg	Maximum of 4 tablets per day; 1460 tablets every year
Topamax 200mg	Maximum of 8 tablets per day; 2920 tablets every year
Topamax 25mg sprinkle capsule	Maximum of 12 capsules per day; 4380 capsules every year
Topamax 15mg sprinkle capsule	Maximum of 24 capsules per day; 8760 capsules every year
Tramadol	Maximum of 8 tablets per day
Transderm Scop Patches	Maximum of 10 patches every 30 days
Travatan Z drops	Maximum of 5ml every 27 days
Tylenol Arthritis	Maximum of 150 tablets every 28 days
Tylenol Extra Strength	Maximum of 225 tablets every 28 days
Tylenol with codeine tablets	Maximum of 12 tablets per day
Tylox	Maximum of 8 capsules per day
Ultram ER	Maximum of 4 tablets per day
Vaginal antifungals	Maximum of 3 prescriptions every year
Vanceril DS	Maximum of 12.2g every 27 days
Vicodin ES 7.5/750mg	Maximum of 5 tablets per day
Vicodin HP 10/660mg	Maximum of 6 tablets per day
Vigamox drops	Maximum of 6ml every 27 days
Xalatan drops	Maximum of 5ml every 27 days
Xopenex Nebulizer solution	Maximum quantity per fill = 288 ampules; Maximum age limit = 5 years
Zofran 2mg/ml vial	Maximum of 32ml every 27 days; 432.89ml every year
Zofran 32mg/50ml	Maximum of 400ml every 27 days; 5407.48ml every year
Zofran 4mg, 8mg, 24mg	Maximum of 8 tablets every 27 days; 108.41 tablets every year
Zofran 4mg/5ml solution	Maximum of 100ml every 27 days; 1354.15ml every year
Zolofit Solution 20mg/ml	Maximum of 10ml per day
Zometa	Maximum of 5ml every 26 days; maximum quantity per fill = 5ml
Zomig 2.5mg, 5mg, 2.5mgZMT, 5mgZMT, 5mg nasal spray	Maximum of 6 units every 28 days; 78.48 units every 365 days
Zydone	Maximum of 10 tablets per day
Zyrtec Syrup	Maximum age = 7

\* All limitations are applicable to Brand and Generic formulations